x B

Ms%&W?ﬁ%x%ﬂ%%%t%‘#@%ww&m@w
L T e e e
SiansnssasassieREREEs oy )

BUBIRIBNEIBIET T
: a@a&%&%@a%%iﬁﬁ

Q@%ﬁi&*@ﬁ%%f&&&%@@ﬂ&ﬂw%wwﬁ
cmEABRRIES R pEEREE 8 s
T esinnabaasunnn

- 4 :
i ey
A4y 2 Lessssaaniiidin
i ,&&5@&@&%@:&&@%&
e

SPARE PARTS LIST
FOR
STRIP CUTTING MACHINE

Blhogay g oy
Wy

g
L g

BW-1

KONDO SEWING MACHINE CO.LTD.




CONTENTS

MISCELLANEOUS ANGLE  -reeeereeereeermmememereceessesnessesssesnsaes
SUB-DRUM & DISC MECHANISM --eeeeeeveeneees e R
MOTOR * MAIN-DRUM & BLADE MECHANISM ---eoeeeeereeseneee
FEEDING ROLLER & SUB-ROLLER MECHANISM

MISCELLANEOUS COLLAR SHATFT :-roreeeereerrernneasnreneeanencnens
SCREWS * UNTS * BEARINGS, et «wreerrerrrrssmini

Please always mention our parts
number when placing your orders.



.l
Foomr e

s e U P e e W




MISCELLANEOUS ANGLE

Ref Parts Amt.
No. No. Description Req.
1 117 Clonlnnll B b i ot e B s 1
2 ‘] C()V{?r ............................................................................................................................ ]
3 239 Ol ) s bt el e S s AT 1
4 4 ARLE e 1
5 2 B i T T e rsncants e i s il o B e AR s B 1
6 17 Pline ol e s s s s A e s e i 1
7 ]6 ljip(:’ ............................................................................................................................ 1
8 ‘15 Igas(’. ............................................................................................................................ 1
9 229 gl o e TS 1
10 67 O TT YT ol T T O POt 1
11 107 COrd Clamp «+reemereresmesrsss s e o 1

12 201 Screw fO')‘ 1007 scomimsine sgunnssm sssormis s it g 5l T it Al 1



17




SUB-DRUM & DISC MECHANISM

Ref.
No.

W o =1 S Ul = W Do e

—_ e
o = o

13
14
15
16
17
18
19
20
21

Parts
No.

44
21
100
74
75
22
76
77
23

124
103
18
78
12l
24
81
80
20
1@

Description

Lever Holder Supporter ....................................................
Lever fOT B T LT LT TP T PP PP oD VPRSP TRRTT P
Lever Holder oo
Sp,ri,ng fOT O
Screw fO’r B BT T EEFETRPRT
Sub-Drum Roller Shaft ....................................................
Bl D DRER  wessun S T T
Flexible Pxpe ........................................................................
T @ v
Disc Speed Adjusting Lever o
Loever Holder -
Dise Driving Roller o
Spﬂng fO‘T 1 S T LS L LRE PP E PP PP EPEERPEEEPRPTRPESERD
Lever Brackel oo
Lever Bracket Pim oo
Stop ng ............................................................................
[ligin  raissiess=3e e o s o S AR
Washer fOT B o
SCrew for 24 -
Dise Fram  ceoeeereerermrmrn i

Disc Fram Brackel et



SRR AR e v i

4
N
e

A

Bmum
ﬁwa TAEATEATY




MOTOR- MAIN-DRUM & BLADE MECHANISM

Ref Parts Amt.
No.. No. Description Reg.
1 45 s DEs] ot st e s bl et 2
9 28 MatreDiiin, (SHGIE  wooorseomsonsssssisinibimsss sinssssssiiosossmsssasads sttsaniss s denisindbos osdbcisgascis onsivian 1
3 89 Main-Drum Gear { Small) - ceeremeresommsnisiiisisticsiisss s st 1
4 114 Clhutin {255 s s i i e stnmasiiasiodn Bt S ibsionisssd o ssiaiin 1
= 888 Miin:Dowon Gear [ Lopge] e s s s s i sriossbieihioss 1
6 92 Doubile Gogr: v s s A T I e ves s e 1
7 93 Chain ( ﬁ;35) ............................................................................................................ 1
8 35 Dotible Geiir Bhafn  wmmmsmaspupsmmsssssmss s e s RO 08 1
9 90 A/I()tf)'r (;ea,r ................................................................................................................ 1
10 118 Motor (100w %IP) .................................................................................................... 1
11 36 (Y o BT T PSSP 1
12 26 Main'DTum ....................................................................... 8700001050481 e e e SO SRV R 1
13 gL C Main-Drum Pin e e 8
14 91 Back Shofl Geay wesinbiommimms g s s s S e S i asassssosaans 1
15 62 Bath Shaff s-mwmmomnsmoismmmnassmsmsmssstos o s s e i
15 57_‘] LO"H/’()T Blade ............................................................................................................ 1
17 63 Blule Stopper SHafs st ittt 1
18 66 Chaln ....................................................................................................................... 1
19 ‘I‘|4 Pillouj M@ta! ............................................................................................................ 2
20 84 Pllom Metal Shoft Gomr 50 s s e S T e s Shoss iontisnn i s i 92
21 115 B I e T T £ S o D S S 9
29 33 PillonwMetal SRaft: sons oo s S s enss ot isas 14
23 65 Front Sh(lfrf ............................................................................................................ 1
24 64 Stoppe,r Pln ........ ................................................................... 1
25 i, Uaticr Blide ooy senasem s s s e siss 1
26 102 Sp?’?’ng j‘OT 65 ............................................................................................................. 1



11




{

N

FEEDING ROLLER & SUB-ROLLER MECHANISM

Ref
No.

L =3 S T o D DS e

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25

26

27
28
29
30

Parts
No.

120
106
105
34
6
39
23
31
41
40
104
56
<1
13
116
88
7
s
7
69
70
12
108

82
38-3
14
37
10
38-2

Ami.
Description Req.
e I T L 1
Fledt: Relainen wevmorgmmss oo it s se 3 s i e 1
Bt Gulidie e i T R o o 1
“T” Plate Shaft SEa |
ST e R ———————————— 1
EFGle BUIL  seessonsossssssonusmpsussepossnabssss oo 058 1
TTGIE o0 st s sonnsmasynssisssscosoyss o 3 5 S RSB SRR i
Flamdle: sCollar 5 siimsiiaint tomannsesunsessss s ansassss ey s s s s 1
R A 1
Sectoral Gy et i A  asasans oaat s s Sassmssrass 1
SHPINE Jor BY -ecsoronsersonsosssasommasssssssiss gy 08058 585 b bgmesnanaranssasoss sassn e 1
Strip: Guide Roller Complete Sef v cssinissmismssss sunsisst sesiss Sisaviihomenssssasmnsseses 1
Feoding SubRoller Complote S wsssssessiosislein i i mssess st 3
Feeding Roller Complete Set -wveener T T 1
Chain ( £ 25) 1
Feeding Roller Gear -t 1
Sweioral ooy Blaghel e e T B Bl el 1
Bomenifiar: T movmmomasssss A SR A s S o St i 1
Nt Bor ‘T roermmmesmesmypwaoressosswrsss s S TV TSRO e s S s E 1
Feedine Roller Goay Froame: wenmowressmresnstbor s um s s i 1
SEHEH FOF GO sromesemmensscmsmmenosswsvmsasersssiss o ot S A S e 1
Feeding Roller Holder - weoeoeecconeen. T T S S 1
Sl e L R O ———— 1
Sub-Drum Supporter oo ettt et e 1
Holder for 38-3 ettt s sttt e s s 1
I e Pim oo e e s eaae e e sre e ae e e b i s be e st e e ee e eeeaeeeee 1
Soballvain DIHEE  wsibosas o A G IR s ipmmsn s TS e 1
Screw for 14 o=t 1
EIoTdom: o Q808 waiiiiusmsbasiores s s o et oo B A T s st 8

%







MISCELLANEOUS COLLAR SHAFT
Ref Parts Amt.
No. No. Description Req.
1 29 Collar Shaﬁ BEUEEBT  irverscmmssmmsnnssnnecosannsssnnmsrasnasissassiosis sos i siisossie sssmm abessionios b e asvsd 1
92 42 Collar SRaft oo e 1
3 119 NEosaire o= s s ey or T S VNS0 e e i b b e et ma i s e ot s mm e sS4 1
4 32 Measure Holder v s OE T S0 S s s S s ses st s et s e s Ea 1
5 213 Y T 4
6 43 Coller JOT 32 e 1
7 58 COILOT  snesencmmemammmmnnnsi s st sy s S0 A T T R P B Y 1
8 125 Micra Swiich Comiplots SEt swmvsees sy i
9 5 Micro Switch Holder |
10 60 St?‘ip R 0Ll Bar oot s e e e e e bt rnr b e asan e 1
11 61 St'rip Roll Bay: Pigr. o s s i G 0 s v 05N s s e snssns snans s susesnssssss snnsssssnis 1
12 230 Cap Nut (MB) for 61 oottt et st e 1
13 55 Supporting Shaft for Strip Roll Bar - 1
14 59 oS e SO 1B sowmensmmssssesmsmas st S e S 1
15 226 Washer fO?‘ B cmnnn e s s S S e T T e T S g 1
16 232 Cap Nut fO?‘ B Garnsisisra Gonsnnand sneis sl s e s e s e e e e s e RIS A T A U e 1
17 45 Coller for 55 e 1
18 68 Micro Swilch Presser Pim  oooereerrriniii et eee e e e e 1
19 46 Clollor s S S T T e e e e 1
20 51 Suppc)frting Shaft for St?‘i’p Gurvde: Rolloy: ey it e sses s 1
21 47 Coller fO’r S57 oo s R e S T e 1
29 87 CRain Plosser Geqy: w-vs-swewmsoammssssm i i e s vy sy i S e iy 1
23 85 Screw for 87 oo 1
24 53 JOTEE s nesingisssismms s St sainseis e il 10 418 ol 0 S S T S S PR T S s 1
25 54 Shaft fO?“ 0 B e st o s i T S S A R S G T T S S S S 1
26 52 Supporiine SHaIt Jor JOAE tisomssmvamsommomsmsrasssgmossansssssssimesssagms 1
27 43 Coller fO?‘ D e e e e e e r rae e e 1
28 50 Supporting Shaft fOT Feeding Sub-RoHeT ........................................................ 1
29 48 Coller fO?’ B cveovvvi i i s s e e R e e B B T e se s reeeman smn s mmne 1
30 49 Supporting Shaft for Feeding Roller Holder e, 1
31 30 StoppertNut 1




15

14

13

12

"

40

39

o0
o

44



[r——

SCREWS-NUTS-BEARINGS, etc

Ref. Parts
No. No
1 211
2 210
3 209
4 208
5 207
6 205
i 206
8 204
9 203
10 202
11 238
12 235
13 236
14 237
15 234
16 223
17 222
18 221
19 220
20 219
21 218
22 228
23 227
24 226
25 225
26 224
~ 27 234
28 233
29 232
30 231
31 216
32 215
33 214
34 21e
35 212
36 217
37 112
38 13l
39 110
40 109
41 240
42 241
43 242
44 101

Amit.
Description Req.
Screw (MI12X40) for 19,118 ittt 6
SCTeu:(ﬂ112><30)fbf 17, D) #5555 b emnsanesnasrnaans snsessansnnssma sarensmsmsssnnyens snss 5
SC'rew (M10><25) fOT 2, 3,4,5 ............................................................................ 9
Secrew (M10X15) fOT 1’ To8 vt e e e S e T e e e e s i s 3
Screw (M8X25) for 10,14 it 8
Secrew (M6><20) fO’r T8 s vmssenseosessosammmmvsimsaemomn i s il 4
Serew (ng15) fOT 35’ s R LT T T S 2
Serew (M6><12) fOT 000 s i s A R A S R S 2
Serew (M%X(?) fOT 6,40,117,119 .................................................................... 4
SereeMAAT) Sor 46015000, Q] Somme s Al s b s 9
Screw T MI2X15) o 15, BT wwesvomoceesssnsssmmmnnssnssss wross ssssossonssssmsssnsasiongss i g A
Serew (MEX12) for 13 v s 2
Screw (MEXT0) for 89, 90,91 romcrssuaicnsmmo tassuisnsssassussssbimsisisumiincivties ssssrsenss 6
Screw(M10X10) Sforll, 12,22 29, 46,49, 53,58,71,75, 88, 124 -ooeieienn 18
" Screw (MBX6) for 11,31, 84 e =
Weasher CMIG) JoF 34,35  owssersmmmmnsniesomsmmmnisirssssis oot s ol 2
Washer { M12) for 38,37, 80 swwwwomsimsmssispashos s s 16
Washer (MI0) for 1, 33,73, 114, 115 - rrresrimtrsinnimasmes e snssssesssssssssis 10
Washer [M8B) for 35,86, 78 ironcmsiiviisinmiscsssuiunoaionsiasiowsscsissvatsuosssons sy stiassitin 7
Washer (M6) for 6,118_ ........................................................................................ 11
Washer (M5) for 107 - ot are s 1
Spring Washer (MI6) for 34,35 o ssisseme e e 9
Spring Washer (M12) for 33,80, 113 SETREIOEAT - SN T T ST S SR 11
Spring Weasher (M1 for 24,80, 104 115 ooy 12
Spreng Washer (M8) for 35,56, 89 et 5
Spring Washer (MB) for 118 -isvmmiiinnsiie s sess s 4
Cap Nut (M20) for 26 -ttt 1
Cap Nut (M12) for 65,80 e 9
Cap Nul (M10) for 59 3 TIH, THT  wvwonissiiomsnssinsaoiinssivudevnmisiin s botsvivasasvoopssiios 7
Cap Nut (M8) FOT 38-3, 56 oot 3
Nacf TMIG) for 34,85 550t nasssssanpanpsswesissssmssmtass tossssses sossiss sogeges 9
Nt (VHL2) Joit 17, 33, A4, L vscesmsssmnnstaslbriiss: o s 14
Nut (MIO) fOT 4’ 79 ................................................................................................ 13
Nui (AJQJ JOF B8, 42 wBi  wornoemvvmsersis o S T AR S AR 26
Nut (M6) for 18 -t 4
Natp CMILY FoF 1 oesmsssnssmissnsiiensnssssionstiis ontirss s shiissssiosousbiveacsmion s e S S S 1
Ball-Bearing fOT R T 92
Ball-Bearing for 13, 14,56, 92 - et 8
Ball-Baaring o7 58 cwemusmomsssiinmmsinsmmistsiiosdises s bl B i s 2
Bull-Betring for 11,87 e el s sss s 5 s i sies 3
Chain Joint (#35) ................................................................................................ 1
W Chuih: Jogny (RIE] el s i st 1
Chain Joint (4 25) e 1
Spring for 5255 rsmmssssnsssenasmamsiamnssssnissyas T R SR 2



